
85 SX 17/14 2019 <2019><EU><F6001S8>
EXHAUST SYSTEM

44884

Pos Part Number Description Additional Text Quantity

1 47205079000 Silencer 85 SX 1.00

2 78105081010 SCREW TORX M5X10 4.00

3 0011480800 DUMMY RIVET 4,8X 8 NIRO 4.00

4 0770740015 O-RING 74,00X1,50 FKM 75SH 1.00

5 47205079060 Endcap cpl. 1.00

6 47205078165 stuffingyarn package 165g 1.00

7 77205068000 DAMP. COMPON. BLACK 1.00

8 47205058000 Hose spring 2.00

9 47205057000 Exhaust rubber 1.00

10 47205007000 Manifold 1.00



11 A46005016000 Tension spring L=62mm 2.00

12 0770380030 O-ring 38x3 VITON 2.00

13 50305012000 Silent block for exhaust pipe 2.00

14 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00

15 0025060356 HH collar screw M6x35 TX30 1.00

17 50233041000 Pair of washers M6 NORDLOCK 1.00

18 77205169000 BUSHING 7.5x12x28x8.3 11 2.00

19 54603048100 clip nut M6 2.00

99 47205007010 Exhaust Kit 65/85ccm 1.00


